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SATBEP/UKEHO
Hakas Minicreperna
OXOpPOHU
310poB’st YKpainu

18 05 ADS2 no Sd¥

Peecrpaniiine nocsiguenms

N LA/ AP 508 e o2
/ 7
R0 105 yar fons
THCTPYKIIIS
AJIs MEAHYHOI0 3aCTOCYBAHHS JKAPCHKOTo 3ac00y
BIOPAIIE®
(BIORACEF)

Crnao:

Oitona pevosuna: uedypoKcum;

I TaGnerka, Bkpurta 00010HKOI0, MicTHTE nedypokcumy (y dbopmi nedypokcumy akceruiy) 250
Mr a6o 500 mr;

O0NOMINCHI  peyoeunu: HaTPIl0  KPOXMANBITiKOIAT, KPEMHII0  JIOKCH  KOMOiHMil, HaTpiio
KpOCKapMeno3a, Kpoxmaib Moxudikopanuii, HaTpiio naypuicynsdar, Boaa OYHIlIeHa;

obononka (Opadry 6inuii 03Y28739): rinpomenosa, THTaHY TIOKCHJ, OJlis pUIIHHORA

Jixapeska popma. TaGnerkn, BKpHUTI 060J10HKO10.
Ocnoeni hisuxo-xiviuni é1acmueocmi: TabNIeTKH, BKPHUTI obonoHKoOI0, NOJIOBryBaToi (opmu
ABOONYKJIi, Bift 6imoro 10 kpemoBoro KOILOPY, 3 0XHOPINHOIO MOBEPXHEIO.

PapmakorepaneBTHYHA rpyna. IpotumikpoGHi 3aco6m s CUCTEMHOIO 3aCTOCYBaHHA. Bera-
nakramHi antubiotnku. Koy ATX J01D CO2.

Dapmakonoziuni enacmusocmi.

Dapmaroounamvixa.

Ledypokeumy akcernn — fepopanbHa  gopma  GakTepHimaHOrO 1edanocnopuHoBOro
aHTUOIOTHKA nehypoKcuMy, SIKHH € CcTilikum 1o nii Gimbmocti GeTa-nakTamas Ta nposBse
aKTHBHICTh IPOTH IIHPOKOIO CNIEKTPpa rPaMIIO3UTHBHUX Ta 'PAMHETaTHBHUX MIKpOOpraHizMis.
Bakrepuunana nis UEQYPOKCUMY € pesysbTaTom NPUTHIYEHHS CHHTE3Y KIITHHHO 000NoHKH
MiKpoOpraHi3mis.

HaByTa pesucrentnicts 1o aHTHOI0THKA BiApi3HIeThCS Y PI3HHX perioHax Ta Moske 3MIHIOBaTHCS
3 HacoM, a And OKpeMHX MITAMIB MOe BIpI3HATHCS CyTTeBo. baxkaHo, y pasi HasBHOCTI,
3BECPHYTHCS 110 MICLEBHX JaHHX LIOJ0 YYTITMBOCTI 0 aHTHGIOTHKA, 0COGIHBO IIPH JTIKYBaHHi
TAKKHX IHEKii.

Ledypokcum 3azeuuaii mac aKTHBHICTB BIJIHOCHO TaKHX MIKPOOPTaHi3MiB /2 vitro:

Yyrausi Mmikpooprauizmn:
[pamnozutueHi aepo6u:

Staphylococcus aureus (MeTHUMTiHYy T/IHB ) *
Koarynazonerarusuuii cradimokok (MeTHaninyTnHBHi‘{)
Streptococcus pyogenes

Streptococcus agalactiae

I'pamueratusni aepo6u:

Haemophilus influenzae

Haemophilus parainfluenzae

Moraxella catarrhalis

CnipoxeTn:

SRS,
D aqum/y.ﬂ
2%
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Borrelia burgdorferi
Mikpoopranizmu, Ha0yTa Pe3NCTEHTHICTE AKIX MoRe CTAHOBHTH Npohuemy:
I'pamniosvtusni aepo6u:
Streptococcus pneumoniae
Ipamueratueni aepo6u:

Citrobacter freundu

Enterobacter aerogenes

Enterobacter cloacae

Escherichia coli

Klebsiella pneumoniae

Proteus mirabilis

WTaMH Proteus (inmi wix P. vulgaris)
wraMu Providencia

I'paMnioznTueHi anaepo6u:

wTamu Peptostreptococcus

wraMu Propionibacterium
I'pamueraturHi anaepo6u:

wmraMu Fusobacterium

wramu Bacteroides

Pesucrenrni MiKpoopraizmu:
I'pamnosuTueHi aepobu:
Enterococcus faecalis

Enterococcus faecium

I'pamueratugni aepodu:

mraMu Acinetobacter,

wramMu Campylobacter

Morganella morganii

Proteus vulgaris

Pseudomonas aeruginosa

Serratia marcescens

['pamberatueni anaepo6u:
Bacteroides fragilis

wtamu Chlamydia

wmramMu Mycoplasma

wramu Legionella

*Bei metnumninpesucrenthi S aureus € HEYYTIIMBUMH J10 Hedypokcumy.

DPapmaroxinemura.

Ilicns mepopaneroro 3aCTOCYBaHHA HEPypOKCHMY aKceTH abcopbyeTthes y KHIIEYHHKY,
TiIPONI3YEThCA HA CIM3OBII] 00onoHLi ocTaHHBOrO Ta Y BUIIAAI uedypokcumy norpanise y
KpoBooOir.

OnTuMansuuii pisenn abcopbuii criocTepiraethes 0Apasy micas npuifomy ixi. Makcumansauii
PiBeHb nedypokcumy Y CHpOBaTIi KPOBi CHIOCTepiracThes NpUOIH3HO Yepes 2-3 roaMnu micis
npuiioMy npemnapary. ITepiox HarliBBUBE/ICHHS Npenapary cTaHoBHTBL NpuOIH3HO 1-1,5 romumy.
PiBenb 3B’s3yBanns 3 Ginkamy — 33-55 % 3anexHo Bin METOZMKH BU3HaueHHs. Lledypokcum
BUIULIETECS HHPKAMH y HE3MIHCHOMY CTaHi HUIAXOM KaHalblieRoi cekpelii Ta KIy6oyKkoBoi
dinbrparnii.

Onnoyacre sactocysanns npodeHennay 36inbuye TUIONLY MiJI KPHBOKO CepeIHLOT ¢
KOHIEHTpauii Ha 50 %.
Pieenn uedypokcumy B CHPOBATL KPOBi 3MEHUIYCThCS BHACTINOK dianizy. &




Kainiuni xapakrepuerukn.

Hokazanna.

BIOPALE® npusnayennii JUIs KYBaHHS indexuiii, mo nepetiyeni Huxue, y JOPOCIUX Ta AiTeil

BIKOM Bij1 3 Micsuis.

- loctpmii crpentokokosmit Tonsmir i papunrir.

- [ocTpnii OaxtepianbHuii CHHYCHT.

- Ioctpuii CePEeUHIE OLKT.

- 3aroctpenHs XPOHIYHOIO OpoHXiTy, cnpuunHene 30YAHMKAMM,  9yTIUBHME J0
ucdypokcumy aKCeTHITY,

- Huctur.

= llienonedpnr.

—  Heycknanueni ingekuii LIKIPH Ta M’ SKHX TKaHUH.

= Panni nposeu xBopo6u Jlaitma.

Ipomunoxazanna.

[ligeumena gyTnusicts 1o HedanocnopuHornx aHTHOIOTHKIB, uedypoKkcuMy Ta 10 Oyab-sikoro 3
KOMITOHEHTIB  npenapaty. Tskki peakuii rinepuytimeocti B aHaMHesi  (Hanpukiaj,
aHapinakTHuni peakuii) go Oyab-sxux Gera-naKTaMHux aHTHOIOTHKIB iHIIOrO THITY (MeHILUIiRY,
MOHOOaKTamM¥y i KapOaneHemn).

Bsacmodia 3 inumu JUKapcsKuMu 3acobamu ma inwi GUOU 63AEMOIIIL.

Ilpenapatu, o SMCHIIYIOTE  KHCIIOTHICTB  IITYHKOBOTO COKY, MOXYTB 3MeHIyBaTH
GiogocTynHicTs BIOPALIE®D i maroTs BJIACTHBICTH JIIKBiZOBYBaTH edexr nokpanenoi abcopOuit
micis npuiomy ixi.

KOHTPaUEeNnTHBHUX 3aC00iB,

Ockinbku npu depouianiznomy Tecti Moxe CIoCTepiraTHest TICeBIOHEraTHBHMI pe3yIbTaT, 1is
BH3HAYCHHA PIBHS TTIOKO3H Y KPOBi Ta miiaswi KPOBI mauieHTaM, siki TKYIOTBCS HedypoKeHMOM
AKCCTHIIOM, PEKOMEH/TYEThCS BUKOPHCTOBYBATH ITIFOKO300KCHAa3HY a60 reKCOKiHA3HY MEeTOIUKH.
Lledpypokcum He Brimusac Ha TTYKHO-TIIKPaTHHI aHaNl3 BH3HAYCHHY KpeaTHHIHY.

Onnouacre 3actocyBanus 3 NPOGEHEUMIOM NPH3BOANTE 10 3HAYHOro 3MCHIICHHS MOKAZHHKIR
MaKCHMANEHOI KOHUEHTpauil, niomi iy KpHBOIO "KOHLEHTpauis B CHpOBaTli — yac" j nepiogy
HamiBpo3mangy uedypokcumy. Tomy onmouache 3aCTOCYBaHHA 3  nNpoOeHeUMIOM He
PEKOMEHIYETECS.

OnnovacHe 3acTocyBanmus 3 TIEPOPANEHUMH aHTHKOATY ITHTAMH MO3Ke TIPU3BECTH J10 i ABUILCHHS
nokasiuka MHB (Mixxnapozsoro HOpPMaliz0BaHoro BiIHOLLICHHS).

Piens uedypokcumy y CHPOBATL KPOBI 3MEHINYETHCA UITXOM MPOBEJCHHS Mializy.

[Ipu nikyBanui uedanocnopunamu Oymu noeizommenns PO no3uTHBHMI TecT Kywmbea. Ileit
(enomen Mosxe BrMBaTH Ha HICpexXpecHy nmpody Ha cyMicHicTs KpOBI,

Ocoonusocmi 3acmocyearina.
Peakuii rinepuytnupocri

OcobmuBoi o6epexnocri MOTPIOHO HOTpUMYBaTHCS TpH HasBHOCTI y MaUi€HTIB B aHaMHesi
aNeprivHoi peakuii Ha HeHimMmIiHYE 260 inmi Gera-nakTamyi aHTHOIOTHKHM, OCKINBKH IcHy€e pu3HK
ITOABH NEPEeXpecHOl YyTNUROCTI. Sk | TIpH 3aCTOCYBaHHI yciX GeTa-nakTamMuux NPOTHMIKpOOHMX
JKapCHKUX 3aco6iB, Gymu 3aikcoBaHi cepito3Hi Ta MOOAHHOKI JIeTanbHi - BYReGyHe
rinepyyTiuBocTi. Y BHITQIKY MOSIBH TAXKHUX peakiiii rinepYyTIHROCT] TIKYBaHHIS
CITi/l HeraifHO NPUNUHKUTH Ta HaJlaTH NALieHTy BiANOBiaHY HEBIIKITAIHY MeIigy
IMepen mouatkom Tepanii HeobXimHo BH3HAINTH, YK crocTepiramucs y na
TSKKI peakuii mineuinenoi HYTIUBOCTI 10 uedypoKcuMy, iHmmx uedanot P,
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JAKTAMHUX JIIKapCEKUX 3aco6iB iHmIMX munis. Ledypokenm ciig 3 obepexHicTio npusnayaTy
MAUIEHTaM, SKi B aHaAMHE3] MAlOTE BHITa/IKH HETSOKKAX peakuiit migsumeno;i YYTIHUBOCTI JI0 iHIINX
Oeta-naxtamHnx NKapChKUX 3acobiB.

3acrocyBanHs nedypokcumy aKCEeTUIy (Tak camo, K i iHmmx aHTHOIOTHKIB) MOKe NpH3BecTH J10

IHIINX HeYYTTHBMX MIKpoOpranismi (HaupUKIIa) Enterococer, Clostridium difficile), mo Mosxe
Y CBOIO Hepry, RUMaraTu npunuHenHs NIKYBaHHS.
Ipu sactocyeanni anTuGioTkin MOJIe CITocTepiraTies nceBIoMeMGpaHosHIi] KOJIIT, AKMI MOJke

HEOOXIZHO MOACHUTH, 110 11e 3BUYAHHHIT Hacnigok aHTudioTHKOTEpanii XBopoOu Jlaiima, skuii
MIHae 0e3 JTikyBaHHs,

Ipu npoecaenni nocninosmoi Teparii yac NEPEXony 3 mapeHTepanbHOl Teparii na licpopanbpHy
BU3HAYACThCA TKKICTIO iHpeKuil, Kminigmmy CTaHOM TMaIliEHTa Ta YyTIMBiCTIO NTaTOreHHOT0
MiKpoopraHuizmy. [Tpu BIJICYTHOCTI KJTiHi9HOTO TIOKpAWIEHHS NMPOTATOM 72 roauH NapeHTepanbHy
Tepaniio ¢l npoaoBskyBaty. ITepen moyarkom POBECHHS  MOCNINOBHOT Tepamii ciip
O3HaHOMMTHCS 3 BiANOBIIHOIO THeTpyxiero ans Meamunoro 34CTOCYBaHHA 1e(yPOKCHMY HaTpito.
Jlikapcebkuii 3aci6 MicTHTs MCHILE HiX 1 MMONIB HaTpiro (23 mr) B 1 Tabrerwi, To6To0 TPaKTUYHO
BUILHUIA BiZl HaTpiio.

Jacr ocyBanng y 1epion Barit Hoer i abo TOAVBaHHA TPYILTIO.

BarithicTts

Ienyrotb o6Mmesxeni nanj IIOJI0 33aCTOCYBAHHS uedypokcumy y Barithux. B JOCHIIKEHHAX Ha
TBApHHAX HE BHABJICHO HETraTHBHOTO BIUIMBY Hedypokcumy AKCCTUIIY Ha BariTHICTh, PO3BHTOK

TEpEBAXKAE MONKITUBI PUHKH.
LonyBanus rpyamo

TCPaNeBTHYHHX 103 JiKapchKOro 3aco0y He 04ikyeThes PO3BHTOK NOOIYHMX peakwiii, ane He
MOYHa BUKITIOYMTH PU3HMK TMOSBH Jiapei 4 rpubkosol IHeKUii cnu30BIX 060M0HOK. Tomy y
3B'S3KY 3 LMMH peakuisMi Moske 3HANOOMTHCS NpUIHHEHHS FORyBaHHA rpymmo. Takox ciig
BPaxXOBYBATH MOXKIIHBICTE CeHCHOITI3yIoYoT aif JKapChKOro 3acoby. Hedypokenm npusnavarors
MiJl 9ac rogyBaHHs TPYIUIIO TifBKH MICAS OLiHKH JiKapeM CIiBBigHOmMCHHS KOPHCTI Ta pU3MKiB
HOro 3actocypanHs.

DepTrinbHicTs

Bincytni nawi mono BIUTHBY  Lie()ypoKCHMY AKCETHTY Ha (QepTHIBbHICTE y mogeil. V
AOCIIJDKEHHSIX PENPOLYKTHBHOT dyHKUiT Ha TBapHHAaX He 3adikcoBaHo BIUIMBY 1BOTO JKapCcbKoro
3aco0y Ha QepTUIBHICTS.

30amuicmey ennusamu HQ WeuOxicmb pearyii npu xepyeanni asmomparicnopmom abo MM
MeXanismamu,

Ockinbku penapat Moxe CHpHYUHHTH 3aNaMOpOYEHHs, MAIeHTIB cI1ij
KEpyBaTH aBTOMOOLIEM | NpaloBaTH 3 iHIHME MeXaHi3MaMu ciifn 3 oﬁepex\'

Crocio sacmocyeanns ma dosu.
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YUyTnusicts 10 antnbioTnka 3MIHIOETBCS 3a71€KHO Bij PErioHy Ta Movke 3MiHIOBATHCS 3 yacom. ¥V
pasi HeoOXigHOCTI ctix SBCPHYTHCA JI0 MICHCBHX AaHHX 1010 YYTIMBOCTI 10 aHTHOIOTHKA.
3azBuuail TpuBanicTs TKYBaHHS CTaHOBUTH 7 IHIB (Moxe 6yTH Big 5 10 10 JHIB).

Hns xpaioro 3acsoenms MpEMapar peKOMEHAYETbCS NpHitMaTy Tics inn.

JlozyBanns fpenapary 1uis 10pocinx Ta gitell 3anexuo Bizl indekuiT HaBeneno y Tabnuusx 1, 2.

Hopocni Ta it (> 40 KT) Tabmung
1
L ITokazanHus 110 3acTocyBanng Hoza

locTpuii Tonsumnir i Gapunrir, roctpuii 250 Mr 2 pasu Ha J100y

Oakiepiaunbhnii cunycur -

Tocrpuii cepenniii otur 500 Mr 2 pazu Ha 100y

3aroCTpeHHs XpoHiyHoro Oponxiry 500 Mr 2 pasu ua 100y

[Muctur 250 Mr 2 pasu Ha 100y

[Mienonedpur 250 Mr 2 pasu Ha 106y

Heycknanneni indexuii IIKIPH Ta M’ AKUX 250 mr 2 pasu Ha 106y

TKaHUH

XBopo6a Jlaiima 500 mr 2 paswu na A00y npotsarom 14 nuip

(Tepanis Mojxe TpHBaTH Bia 10 10 21 suz)

Ilitu (<40 xr) Tabnuus

2

ITokasauns 10 3aCTOCYBaHHA Ho3za
l"ocTpwii TonsmiT i Gapunrit, roctpuii 10 Mr/kr 2 pasu Ha 106y, MakciManbHa J03a —
Oakrepianbhnit cunycur 125 Mr 2 pasu Ha 106y
Hitu BikoM Bin 2 pokis Ta CTapiii 3 15 Mr/kr 2 pasu Ha A00y, MaKcHManbHa 1033 —

CEpelHiM OTHTOM abo, 3a HeoOXigHocTi, 250 Mr 2 pa3u Ha 06y
npu OinbLI cepifosHux indekiisx

Iuctur 15 Mr/kr 2 pasu Ha 100y, MaKCHManbHa 1032 —
| 250 mr 2 pazu na no6y
[Tienouedpur 15 Mr/kr 2 pasu Ha n00y, MakcuManbHa 103a —

250 Mr 2 pasu Ha 106y npotsarom 10-14 nuig
Heycknanneni iHdexii wKipn ta M axux | 15 MI/KT 2 pasu Ha 106y, MakcHmannia nosza —

TKaHUH 250 Mr 2 pa3u Ha 100y

XBopob6a Jlaiima 15 Mr/Kr 2 pasu na 106y, Makcumannna o3a —
250 Mr 2 pa3u Ha Ao0y npoTsarom 14 nuis (Big
10 10 21 nus) ]

Tabnerkn BIOPALIE® ne moskHa PO3/IaMyBaTH, TOMy iX He NpH3HAYAIOTH nauieHTam, ski He
MOXKYTb iX IPOKOBTYBaTH. JliTsm PCKOMEHYEThCSA MPpU3HAYaTH npenapar y gopmi cycrensi.
Tabnerku uedypokeumy auetmny Ta TPanymn uepypokcumy auermny s NIPUTOTYBAHHS
cycnensii He GioekBianeHTHi, TOMY Wi Jikapceki GopmMu He e B32€MO3aMIHHMUMH npu
ICPEPaxyHKy B Mijlirpamax.

Hedypoxenm epexrupnmii AJIS IOCIIIOBHOTO JIiKYBaHHS 3aroCTPEHEL XPOHIYHOTO Gy
NONEPETHLOTO MapeHTePaTLHOro 3acToCyBaHHs LedypPOKCHMY HaTpilo.
Iocninosna reparnis
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3arocTpeHns XpoHiunoro Opouxity: 750 mr uedypokcumy 2-3 pasu Ha 100y (BHYTPIlIHLOBEHHO
abo BHYTPILIHBOM  530B0) NpoTAToM 48-72 rOJHH 3 mogambmmM 3actocyranuaM BIOPALIE® no
500 Mr 2 pazu Ha 106y NEpopaiibHO npoTarom 5-10 nuis.

Tpusanicts sk 1apEHTEpanbHOro, Tak i mepopaibHoro TIKYBaHHS BH3HAYATH 3 YpaxyBaHHAM
TAKKOCTI iHpeKwLiT Ta CTaHy XBOPOro.

XBOpi 3 HHPKOBOKO HCIOCTaTHICTIO

Hedypokenum BueoanThey TOJIOBHUM YHHOM HUPKaMH. V mauicHTis in BUPAKCHUM MopymeHHsm
QYHKUIT Hupok PEKOMEHAYETBCA 3MEHIIITH A03y uedypokcumy, mood KOMITEHCYBaTH [ioro
MOBUTBHIIY eKCKpeltito (. TabnHo Hukye),

Kripenc Tia (rogunn) Pekomennorane JI03YBaHHA T
KpcaTHHIHY
Koperyeanns 103u we noTpiGHo (3acTocoByBaTH

> 30 ma/xB 1,4-24 CTaHAAPTHY Ho3y Big 125 M1 1o 500 mr 2 pasu Ha 106y)
10 — 29 ma/xB 4.6 Crannaprna IHAMBIAYaNbHA 1032 KOKHI 24 TOJIMHH
<10 Mu/xB 16,8 CrannaprtHa IHMBIIyalbHa 11033 KOXKH] 48 roaun
Yrpoaosxk Onny monatkopy CTaHAApTHY 103y CJ1i7 3aCTOCOBYBATH
reMofiaiisy 2-4 MiCIIA KOXKHOro ianizy ——

XBODi 3 11€YiHKOBOIO HEe0CTaTHICTIO

Hemae manmx nipo 3aCTOCYBaHHS UBOTO JIIKapPCHKOro 3aco0y y mamieHTin 3 TIOPYIICHHAM (YHKIIi i
nevinku. Ledypokcum BHBOIUTECS T'ONOBHUM YHHOM HHPKaMH, TOMY OYiKY€TBCH, 10 HasBH|
NOpyIeHHs QYHKLIT MeYinKy He BIUTHBATHMYTh Ha d)apmaKOKin:me e ypoKcHMY.

Himu.
Hocsiny 3actocyBanns uedpypoxcumy aKCeTHITy JUIsi IKYBaHHS JliTeil Bikom 10 3 MiCALIIB HeMae.
Tabnerkn BIOPALIE® e MOXHa posnamyBaTH, ToMy iX He NIPH3HAYAIOTE NauieHTaM, ki He

«OcobnupocTi 3aCTOCYBaHHAY ).
Pienn uedypoxcumy B CHPOBaTIi KpOBi MOHA 3MEHLIHTH IUIIXOM  remofiamizy Ta
NICPUTOHEAIBHOTO Aiamisy.

Hobiuni pearuyii.

[o6iuni aii npu 3acToCyBaHHI edypokcumy AKCCTHIY BUPaXKeH] MOMIPHO i MalOTh B OCHOBHOMY
oGopoTHui Xapakrep.

IoGiuni peakui, izomocrti PO sKi HABECHI HIKYe, KnackdikoBani 3a opranamy i cHcTEeMamu

AYyXke Hacto > | Ha 10, yacto > 1 ua 100 Ta < 1 Ha 10, Hewyacto > 1 na 1000 Ta < 1 Ha 100, pigko
2 11a 10000 Ta<1 Ha 1000, nysxe pinko < 1 Ha 10000.
lH@ exttii T a inpaszii

Yacro: HanmMipuuii pict Candida.

Hegsigomo: HaaMiprwuii pict Clostridium difficile.

3 boky Kkposi i JMPaT HIHOT CHCT e

Hacro: eosunodinis.
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Hedanocnopuun sk knac wmarors BJIACTHBICTL abcopOyBaTies Ha TOBEPXHI  MeMOpanu
CPUTPOLMTIB Ta B3aEMOTIATH TaM 3 aHTHTINIAMH, 110 MOKe NPH3BECTH 110 TO3UTHBHOI NpoGu
Kym6ca (Bnmis Ha Busnavenns CYMICHOCTI KpoBi) Ta (1ysxe PilKO) 110 reMOITHYHOT aHeMi].

3 6OKy IMyHHOI creT emn

Peakuii rinepuyraneocri, g TOMY YHCIi

ewacro: wkipni Bucunanys.

Pinko: kponue’snka, CRephix.

Hyxe pinko: MmemnkamenTozna Fapsika, cHpoBaTKoBa XBopo6a, anadinakcis.

Herijlomo: peaxris HApuiua — I'epxcreiivepa.

3 60Ky HepBoBOI cHCT emir

Yacto: ronosumii 0inb, 3anaMopoyenns.

3 00Ky 1 pasroro 1 PAKT Vv

Hacro: ractpoenreponoriyni PO3IalH, BRIIOYAIOYH Hiapero, Hy 101y, Giik ¥ HKMBOTI.

Hewacro: 6moBanns.

Pinxo: nceBromem6panosuuii konit (muB. pozain «OcobmuBocri 3aCTOCYBaHH»).

3 60Ky renat obiniaproi cuer ey

Yacro: TpansuTopHe nigsumeHns PiBHS MEYiHKOBHX (bepmenris (AJIT, ACT, JIAD).

Hyxe piaKo: xoBTsHuIg (roJIOBHUM YHHOM XOJIECTaTHYHA), TeIMaTHT.

3 OOKy WKIpH T & miamiproi T kammm

Hyxe pinko: noniMopdHa epurtema, cruHapoM CrieHca—/[KOHCOHA, TOKCHYHHI eniiepManbLHUIT
HEKPOJIi3 (eK3aHTeMaTo3HUii HEKpOoi3).

Heginomo: anrionesporuunnii HaOpsIK.

Himu.

ITpodins Gesneku 3aCTOCYBaHHs UeQypOKCHMY y aiTeii BiNOBifac AHANIOTIYHOMY npodimo y
JAOPOCIIHUX Nalli€HTIB.

Tepmin npuoammocmi. 2 POKH.

YMmoBu 36epiranns.
30epirati npu TeMIieparypi He Buie 25 °C. 36epiratu B 30BHiNIH{ KapTOHHIH ynakoBIi 3 MeTOO
3aXHMCTY BiJl CBIT/Ia Ta BonorH. 36epiratu Y HEIOCTYITHOMY 21151 JiTeH Mici.

Ynaxorka. ITo 5 ta6nerox y GuicTepi.
[To 2 6micTepu B KapTonmiit Kopobui.

Kareropis izmycky. 3a penenToM.

Bupo6unk.
DapMaLeBTHYHHIT 3aB0j “TITOJIbAPMA™ C.A.
Pharmaceutical Works “POLPHARMA™ S.A.

Micnesnaxomxenns BHPOOHHKA Ta iioro aapeca Micus TNpOBAAKEHHS AISILHOCTI,
ByJI. Ilenbnmmnbcka 19, 83-200, Craporapa I' Janbcku, [Tonwmia/
19, Pelplinska Str., 83-200 Starogard Gdanski, Poland.

Bupo6uuye Binninenus g u. HAyxuuus, Byn. Oxaposchka 28/30, 05-850 Osxapos Ma3soBeupkuii,
ITonema / Oddzial Produkcyjny w Duchnice, ul. Ozarowska 28/30,05-850 Ozarow Mazowiecki,
Poland.

JlaTa octannporo neperJsiy.
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SUMMARY OF PRODUCT CHARACTERISTICS
1. NAME OF THE MEDICINAL PRODUCT
BIORACEF 125 mg film-coated tablets

BIORACEF 250 mg film-coated tablets
BIORACEF 500 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 125 mg or 250 mg or 500 mg of cefuroxime (Cefuroximum) as cefuroxime axetil.

For the full list of excipients, see section 6, 1

3. PHARMACEUTICAL FORM
Film-coated tablet

White to cream-coloured tablets, elongated in shape, convex on both sides, with a uniform surface.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

Bioracef is indicated for the treatment of the infections listed below in adults and children over 5 years
of age (see sections 4.4 and 5. 1):

o Acute streptococcal pharyngitis and tonsillitis.
. Bacterial sinusitis.

Acute otitis media.

Exacerbation of chronic bronchitis.

Cystitis.

Pyelonephritis.

Uncomplicated skin and soft tissue i nfections.
Treatment of the early form of Lyme disease.

Take into account the official recommendations for the appropriate use of antimicrobial agents.
4.2 Posology and method of administration

Posology

Treatment usually lasts 7 days (may last 5to 10 days).

Table 1. Adults and children (>40 kg)

Indication
Acute tonsillitis, acute 250 mg twice a day
sinusitis
Acute otitis media 500 mg twice a day
Exacerbation of chronic bronchitis 500 mg twice a day
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Cystitis 250 mg twice a day

Pyelonephritis 250 mg twice a day

Uncomplicated skin and soft tissue infections 250 mg twice a day

Lyme disease 500 mg twice a day for 14 days
(between 10 and 21 days)

Table 2. Children (<40 ke)

— -

e[ Posology ——— | —
| Acute tonsillitis, acute 10 mg/kg twice a day, maximum
sinusitis 175 mg twice a day
Otitis media or, if appropriate, 15 mg/kg twice a day, maximum
more severe infections in children aged S years | 250 mg twice a day
Cystitis 15 mg/kg twice a day, maximum
250 mg twice a day
Pyelonephritis 15 mg/kg twice a day, maximum
250 mg twice a day
Uncomplicated skin and soft tissue infections 15 mg/kg twice a day, maximum
250 mg twice a day
Lyme disease 15 mg/kg twice a day, maximum
L 250 mg twice a day for 14 days (from 10 to 21 days)
Renal impairment

The safety and efficacy of cefuroxime axetil in patients with renal impairment have not yet been
established.

Cefuroxime is excreted primarily through kidneys. In patients with significant renal impairment, it is
recommended to reduce the dose of cefuroxime to compensate for its slower excretion. Cefuroxime is
effectively removed during dialysis.

Table 3. Recommended dosages of Bioracef in patients with renal impairment

- Tz
Creatinine clearance [hours] Recommended dosage

=30 ml/min/1.73 m2 1.4-2.4 | no dosage adjustment is necessary (typical dose 125
mg to 500 mg twice a day)

10-29 ml/min/1.73 ma 4.6 the usual dose given every 24 hours

<10 ml/min/1.73 m> 16.8 the usual dose given every 48 hours

Haemodialysis patients 2-4 the next dose should be given at the end of each
dialysis treatment

Hepatic impairment

No data is available on patients with hepatic impairment. Cefuroxime is excreted primarily through
kidneys; therefore, it is believed that the presence of hepatic impairment does not affect the
pharmacokinetics of cefuroxime.

Method of administration

Oral use.

Bioracef tablets should be taken after a meal for optimal absorption. 5
The film-coated tablets should not be crushed and are therefore not suitable for use in payg
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cannot swallow tablets.
4.3  Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

Pre-existing hypersensitivity to cephalosporin antibiotics.

History of severe hypersensitivity (such as anaphylactic reaction) to any other beta-lactam antibiotic
(penicillins, monobactams, and carbapenems).

4.4 Special warnings and precanfions for use

Hypersensitivity reactions

The antibiotic should be used witl; patlicular caution in patients who have had an allergic reaction to
penicillins or other beta-lactam antibiotics, as there is a risk of cross-sensitivity. As with all beta-
lactam antibiotics, severe allergic reactions have been reported, occasionally resulting in death. If a
severe hypersensitivity reaction occurs, cefuroxime treatment should be discontinued immediately and
appropriate rescue measures taken.

beta-lactam antibiotics.

Jarisch-Herxheimer reaction
Jarisch-Herxheimer reaction may occur when cefuroxime axetil is used to treat Lyme disease. It results
from the action of cefuroxime on bacterium cells Borrelia burgdorferi, which causes Lyme disease.

Excessive growth of non-susceptible microorganisms

As with treatment with other anti biotics, use of cefuroxime axetil may cause excessive growth of
Candida. Prolonged use may also result in excessive growth of non-susceptible microorganisms (e.g.
Enterococcus and Clostridium difficile) and treatment may need to be discontinued (see section 4.8).
Pseudomembranous colitis has been reported in association with the use of almost every antibacterial
agent. [t can range from mild to life-threatening. This diagnosis should be considered in patients with
diarrhoea that occurred during or after cefuroxime use (see section. 4.8). Consider discontinuing
treatment with cefuroxime and usi ng treatment appropriate against Clostridium difficile. Drugs
inhibiting peristalsis should not be administered (see section 4.8).

Impact on diagnostic tests

A positive Coombs’ test associated with the use of cefuroxime may interfere with cross-match results
(see section 4.8).

False-negative cyanoglucan test results may occur; therefore, glucose oxidase or hexokinase methods
are recommended for the determination of blood or serum glucose levels in patients treated with
cefuroxime axetil.

Special warnings about excipients

Sodium
This medicine contains less than 1 mmol sodium (23 mg) per tablet: that is to say essentially ‘sodium-
free’.

4.5 Interaction with other medicinal products and other forms of interaction
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compared to fasting bioavailability and may lead to an abolition of the effect of increased absorption
of the drug given after a meal.

Cefuroxime is excreted by glomerular filtration and tubular secretion. Concomitant use of probenecid
significantly increases the maximum concentration, the area under the serum concentration-time curve,

and the elimination phase half-life of cefuroxime.

Concomitant use with oral anticoagulants may increase the international normalized ratio (INR).

4.6 Fer‘ﬁ[ﬁy;regﬁa'ncy and lactation

Pregnancy

There are limited data on the use of cefuroxime in pregnant woren. Animal studies have shown no
harmful effects on pregnancy, embryonic or foetal development, delivery, or neonatal development.
Bioracef should only be prescribed to a pregnant woman if the expected benefits outweigh the risks.

Breast-feeding

Cefuroxime passes in small amounts into the milk of breast-feeding women. Side effects are not
expected at therapeutic doses, but the risk of diarrhoea and fungal infection of mucous membranes
cannot be excluded. As a result, breast-feeding may need to be discontinued. Consider the possibility
of sensitisation. Use cefuroxime while breast-feeding only after your doctor has conducted the
benefit/risk assessment.

Fertility
No data are available on the effects of cefuroxime axetil on fi ertility in humans. Reproductive studies
in animals have shown no effect on fertility.

4.7  Effects on ability to drive and use machines

No studies on the effects on the ability to drive or operate machines have been performed. However,
because the product may cause dizziness, patients should be advised to use caution when driving and
operating machines.

4.8 Undesirable effects

The most common side effects are: excessive growth of Candida, eosinophilia, headache,
dizziness, stomach and intestinal disorder, transient increase in liver enzymes.

The frequency categories assigned to the following side effects are approximate because adequate
data (e.g. from placebo-controlled studies) to calculate the incidence rate were not available for most
of these side effects. In addition, the frequency of side effects associated with the use of cefuroxime
axetil may vary depending on the indication for use.

Data from large clinical trials were used to determine the frequency; from very common to rare side
effects. The incidences of all other adverse reactions (i.e. those occurring less than 1/1 0,000) were
mostly determined based on post-marketing data and reflect the freq uency of reporting rather than the
actual incidence. Data from placebo-controlled studies were not available. Where frequencies were
calculated from clinical trial data, they were based on drug-related data (as assessed by the
investigator). Within each frequency range, side effects are listed in order of decreasing severity.

Side effects associated with cefuroxime, of all grades, are listed below by MedDRA System Organ
Class, frequency, and severity. The following rules were used to represent frequency: very common
>1/10; common >1/100 to <1/10; uncommon >1/1,000 to <1/100; rare =1/10,000 to 4];’1,00{?@“”“’“

rare <1/10,000, not known (frequency cannot be estimated from the available data).

¢ -7 >
S/ e A A2
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System Organs
Class Common Uncommon Not known
Infection and excessive growth excessive growth Clostridium
infestations of Candida difficile
[ Blood and lymphatic | eosinophilia "1 positive Coombs’ test; haemolytic anaemia -~

system disorders thrombocytopenia,

leucopenia (sometimes

intense)
Immune system drug-induced fever, serum sickness
disorders syndrome, anaphylaxis, Jarisch-

Herxheimer reaction

Nervous system headaches,
disorders dizziness
Gastrointestinal diarrhoea, nausea, vomiting pseudomembranous colitis
disorders abdominal pain
Hepatobiliary transient increase Jaundice (mainly congestive),
disorders in liver enzymes hepatitis
Skin and skin rashes urticaria, pruritus, erythema
subcutaneous tissue multiforme, Stevens-Johnson
disorders syndrome, toxic necrotic epidermal

detachment (see Jmmune system
disorders), angioedema

Description of selected side effects

Cephalosporins, as a group of drugs, have a tendency to adhere to the surface of red blood cell
membranes and react with antibodies directed against the drug, causing a positive Coombs’ test (which
may interfere with the blood cross-match test) and causing very rarely haemolytic anaemia.

Usually reversible, transient increases in plasma liver enzymes have been observed.

Children and adolescents
The safety profile for cefuroxime axetil in children is consistent with that in adults.

Reporting of side effects
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected side effects via of the Department for Monitori Q. qrresn
Undesirable Effects of Medicinal Products of the Office for Registration of Medicinal Prod iefss 2
Medical Devices and Biocidal Products /oA
Al Jerozolimskie 181C
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02-222 Warsaw

Tel: +48 22 49 21 301

Fax: +48 22 49 21 309

Website hllps:r’fsmz.ezdrowie.gov.p]

Side effects may also be reported to the responsible Marketing Authorisation Holder.

4.9 Overdose

— Overdosc can causc ncurological scquelae, includingrencephalopaihyTscizures,. and coma. Symptoms
== ' of overdose may occur if doses are not adequately reduced in patients with renal failure (see sections
4.2 and 4.4),

Serum concentrations of cefuroxime can be reduced with haemodialysis and peritoneal dialysis.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamicproperties

Pharmacotherapeutic group: antibacterial drugs for general use, second generation cephalosporins,
ATC code: J01DC02

Mechanism of action

Cefuroxime axetil is hydrolysed by enzymes, esterases, to the active antibiotic, cefuroxime.
Cefuroxime inhibits the synthesis of bacterial cell walls following binding to penicillin binding
proteins (PBP). The biosynthesis of the cell wall (peptidoglycan) is disrupted, leading to lysis of the
bacterial cell and its death.

Mechanism of resistance

Bacterial resistance to cefuroxime may result from one or more of the following mechanisms:

. hydrolysis by beta-lactamases, including extended substrate spectrum beta-lactamases (ESB Ls),
and by AmpC enzymes, which can be induced or subject to sustained derepression in some
species of aerobic Gram-negative bacteri a;

. decreased affinity of penicillin binding proteins (PBPs) for cefuroxime;

. the impermeability of the outer mem brane, which limits access of cefuroxime to penicillin
binding proteins in Gram-negative bacteria;
- bacterial pumps that actively remove the drug from the cell.

Bacteria that have acquired resistance to other cephalosporins for injection are expected to be resistant
to cefuroxime.

Depending on the mechanism of resistance, bacteria that have acquired resistance to penicillins may
exhibit reduced sensitivity or resistance to cefuroxime.

Concentration limits for cefuroxime axetil
The following minimum inhibitory concentration (MIC) limits have been established by the European
Committee on Antimicrobial Susceptibility Testing (EUCAST).

Mieroorganism Conscentration limits [mg/L]
Enterobacteriaceae 1.2 <8
Staphylococcus spp. -3
Streptococcus A, B, C and G -4
Streptococcus pneumoniae <0.25
Moraxella catarrhalis <0.125
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Haemophilus influenzae <0.125 I >1
Non-species-specific 1Es IEs
concentration limits;

' Cephalosporin oncentrations limits for Enterobacteriacae will consider all clinically
relevant resistance mechanisms (including ESBL-mediated and plasmid AmpC-mediated).
Using the above criteria, some beta-lactamase-producing strains can be considered sensitive
or intermediate susceptible to 3rd and 4th generation cephalosporins and should be referred to
as such, whether or not they contain ESBLs. In many regions, detection and identification of
ESBLs is recommended or mandatory for effective treatment of infections,

? Uncomplicated urinary tract infections (cystitis) only; see section 4.1.

? Staphylococeal suseeptibility to cephalosporins is based on methicillin sensitivity;
exceptions are ceftazidime, cefixim e, and ceftibuten, for which no cutoff values have been
established and which should not be used in staphylococcal infections.

“The susceptibility of beta-hemolytic streptococei of groups A, B, C, and G to beta-lactam
antibiotics is inferred on the basis of sensitivity to penicillin.

* Insufficient evidence that the bacterial species is an appropriate target for treatment with the
product described. MIC with notes may be reported, but without simultaneous assignment to
aSorR group.

|

S=sensitive, R=resistant

Microbiological sensitivity

The frequency of acquired resistance in selected species may vary with geographic location and time.
It is advisable to obtain local information on resistance, especially when treating severe infections.
Expert advice should be sought when necessary, especially when the local prevalence of resistance is
such that the utility of ceforuxime axetil is questionable in at least some types of infections.

Cefuroxime in vitro is generally effective against the following microorganisms:

Commonly susceptible s pecies
Gram-positive aerobic bacteria
Staphylococcus aureus (methicillin-sensitive)*
Streptococcus pyogenes

Streptococcus agalactiae

Gram-negative aerobic bacteria
Haemophilus influenzae

Haemophilus parainfluenzae

Moraxella catarrhalis

Spirochaetes

Borrelia burgdorferi

Microorganisms for which acquired resistance may be an issue
Gram-positive aerobic bacteria
Streptococcus pneumoniae
Gram-negative aerobic bacteria
Citrobacter freundii

Enterobacter aerogenes

Enterobacter cloacae

Escherichia coli

Klebsiella pneumoniae

Proteus mirabilis

Proteus spp. (other than P. vulgaris)
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Gram-positive anaerobic bacteria
Peplostreptococcus spp.
Propionibacterium spp.

Fusobacterium spp.
| Bacteroides spp. ]

@icroorgauisms with natural resistance
Gram-positive aerobic bacteria
Enterococcus faecalis
Enterococcus faecium
Gram-negative aerobic bacteria
Acinetobacter spp.
Campylobacter spp.

Morganella morganii
Gram-negative anaerobic bacteria
Bacteroides fragilis

Other

Chlamydia spp.

Mycoplasma spp.

Legionella spp.

*All 8. aureus resistant to methicillin are resistant to cefuroxime.

5.2 Pharmacokinetic properties

Absorption
Following oral administration of cefuroxime, axetil is absorbed from the gastrointestinal tract and is

rapidly hydrolysed in the intestinal mucosa and blood, releasing free cefuroxime into the circulation.
Optimal absorption occurs when the drug is administered shortly after a meal.

Following administration of cefuroxime axetil tablets, maximum serum concentrations in (2.1 pg/mL
after a 125-mg dose, 4.1 pg/mL after a 250 mg dose, 7.0 pg/mL after a 500 mg dose, and 13.6 pg/mL
after a 1000 mg dose) occur approximately 2 to 3 hours after administration if the drug is taken with
food. The rate of absorption of cefuroxime from suspension is reduced compared to tablets, leading to
a later occurring lower maximum serum concentration and to reduced bioavailability (by 4 to 17%).
Cefuroxime axetil oral suspension when tested in healthy adults was not bioequivalent to cefuroxime
axetil tablets and therefore cannot be substituted by directly converting milligrams to milligrams (see
section 4.2). The pharmacokinetics of cefuroxime are linear throughout the oral dosage range of 125
mg to 1000 mg. There was no dose accumulation after repeated oral doses of 250 to 500 mg.

Distribution

Binding to proteins was determined to be 33 to 50% depending on the methodology used. Following a
single dose of cefuroxime axetil 500 mg tablets in 12 healthy volunteers, the apparent volume of
distribution was 50 L (CV%=28%). Cefuroxime concentrations greater than the minimum inhibitory
concentrations for common bacteria can be achieved in tonsils, sinus tissue, bronchial mucosa, bone,
pleural fluid, joint fluid, synovium, peritoneal fluid, bile, sputum, vitreous body. Cefuroxime crosses
the blood-brain barrier if meningitis occured.

Biotransformation
Cefuroxime is not metabolised.

Gram-negative anacrobic bacteria S ————————— S
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Elimination
The serum half-life is between 1 and 1.5 hours. Cefuroxime is excreted by glomerular filtration and
tubular secretion, Renal clearance ranges from 125 to 148 ml/min/1.73 m2.

Special population

Gender
No differences were observed in the pharmacokinetics of cefuroxime in men and women,

Elderly popufation———————— e e e
No special caution is necessary in clderly patients with normal renal function at doses up to 1 g per
day. Elderly patients may have reduced renal function and therefore dosage 1n elderly patients should
be adjusted according to renal function (see section 4.2).

Children
In older infants (aged >3 months) and children, the pharmacokinetics of cefuroxime are similar to
those observed in adults.

There are no clinical trial data available on the use of cefuroxime axetil in children younger than 3
months of age.

Renal impairment

The safety and efficacy of cefuroxime axetil in patients with renal impairment have not been
established. Cefuroxime is excreted primarily through kidneys. Therefore, as with similar antibiotics,
in patients with significant renal impairment, it is recommended that the dose of cefuroxime be
reduced to compensate for its slower excretion. Cefuroxime is effectively removed during dialysis.

Hepatic impairment

No data are available on patients with hepatic impairment. Cefuroxime is primarily eliminated by the
kidney and therefore the presence of hepatic impairment is not thought to affect the pharmacokinetics
of cefuroxime.

Pharmacokinetic/Pharmacodynamic Relationships (PK/PD)

For cephalosporins, it has been shown that the most important pharmacokinetic and pharmacodynamic
indicator associated with in vivoefficacy is the percentage of the dose interval (%T) during which the
concentration of unbound drug remains above the minimum inhibitory concentration (minimum
inhibitory concentration — MIC) of cefuroxime for the target bacterial species (i.e., %T>MIC).

5.3  Preclinical safety data

Based on non-clinical data from conventional pharmacology studies of safety, repeated dose toxicity,
genotoxicity, and reproductive and developmental toxicity, no specific risk to humans has been
demonstrated. Carcinogenicity studies have not been performed, but there is no evidence of
carcinogenic potential.

Various cephalosporins inhibit gamma-glutamy] transpeptidase in rat urine, but this inhibition is
weaker with cefuroxime. This may be important in interfering with clinical laboratory tests in humans.

6. PHARMACEUTICAL PARTICULARS
6.1  List of excipients
Core composition:

Sodium starch glycolate
Silicon dioxide, colloidal




Sodium croscarmellose
Modified starch
Sodium lauryl sulphate
Coating composition:
Hypromellose

Titanium dioxide
Castor oil

62 Tncompatibilities ~
Not applicable.

6.3 Shelf life

2 years

6.4  Special precautions for storage

Store in original packaging in order to protect from li ght and moisture.
Do not store above 25°C.

6.5 Nature and contents of container

Plastic containers or in blister packs in cardboard boxes with patient leaflet.
The package contains 10 or 14 tablets.

6.6  Special precautions for disposal and other handling

No special requirements except those described in section 4.2.

7. MARKETING AUTHORISATION HOLDER
Zaklady Farmaceutyczne POLPHARMA SA

ul. Pelplifiska 19, 83-200 Starogard Gdarski

8. MARKETING AUTHORISATION NUMBERS
Bioracef, 125 mg: Authorisation No. R/3605

Bioracef, 250 mg: Authorisation No. R/3606

Bioracef, 500 mg: Authorisation No. R/3607

9.  DATE OF FIRST AUTH ORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 7 June 1995

Date of latest renewal: 10 July 2013

10.  DATE OF REVISION OF THE TEXT

29 December 2020
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